HR65 Rammers UT-06040 - Engine & Gear Box

Rendered by LeadVenture, Inc.



Ref# Part# Description Qty Context Note
1 4990212 BOLT-Hexm6x15 7
4990210 COVER- Crank Case 1
4990211 GASKET 1
4990226 RING- Stop (S-17) 1
4990225 RING- Stop (H-40) 1
4990224 BEARING 1
4990222 ROD- Connecting 1
4990221 GEAR- Crank 1
4990227 RING- Stop (H-72) 1
4990228 BEARING 1
4990229 RING- Stop (S-35) 1
4990223 BUSHING 1
4990202 CRANKCASE 1
4990531 WASHER- Plate m14 1
4990205 BOLT-Hexml4x16 1
4990206 BOLT-Hexm8x35 4
4990422  NUT- Hex m10 2
4990417 WASHER- Springm8 6
4990208  NUT- Nylon m8 4
4990207 BOLT-Hexm8x25 2
6

2

1

1

3

1

1

1

1

1

1

2

4

4

2

2

O 0 9 N i B WL DN

NS I N T e N e T e e e T e T S =
—_— O O 0 NN Nk WD~ O

4990204 BOLT- Hex m10 x 20
4990203 RUBBER- Vibration
4990219 RING- Stop (S-25)
4990218 RING- Stop (H-52)
4990216 BEARING
4990217 COLLAR
4990215 SEAL- Oil
4990214 DRUM- Piston Gear
4990233 NUT- Hex m12 x 1.25
4990232 KEY
4990231 CLUTCH- Centrifugal
4990237  NUT- Nylon m10
4990411 WASHER- Spring m10
4990236 WASHER- Plate m10
4990421 BOLT- Hex m10 x 45
4990235 BOLT- Hex m10 x 35

W W W W W W W KN DN DD NN NN
AN R WD~ O O I N R W



HR65 Rammers UT-06040 - Handle & Tank

Rendered by LeadVenture, Inc.

/({14
15



Ref #
1

O 0 1 O L B W N

[ N e e S e N o T S ey
O 0 9 &N v A W N — O

Part #

Description

Qty Context Note

4990267 WASHER- Spring m10 6

4990204
4990266
4990274
4990275
4990273
4990269
4990270
4990271
4990272
4990249
4990417
4990418
4990277
4990278
4990279
4990280
4990281
4990287

BOLT- Hex m10 x 20
HANDLE
CLAMP- Hose
HOSE- Rubber
VALVE- Fuel
TANK- Fuel
CAP- Fuel
FILTER- Fuel Tank
GASKET- Fuel Tank
BOLT- Hex m8 x 20
WASHER- Spring m8
NUT- Hex m8
LEVER- Throttle
WIRE- Throttle
BAND- Wire
SPRING- Return
END- Screw
CAUTION DECAL

6

1
2
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1



HR65 Rammers UT-06040 - Rammer & Shoe

Rendered by LeadVenture, Inc.



Ref #
1

O 0 3 N D b~ W N

[\NS T NG T NG TN NG TR NG T NG T NG T N YR N J N G GGy G VG GG UG G
0O I N L AW = O O 0 3N NP WD~ O

Part #
4990240
4990241
4990239
4990244
4990422
4990245
4990243
4990249
4990417
4990416
4990248
4990247
4990250

4990252 CYLINDER SPRING- Upper

4990256
4990257
4990255

4990253 CYLINDER SPRING- Lower
4990254 CYLINDER SPRING- Lower

4990258
4990259
4990260
4990265
4990407
4990262
4990263
4990264
4990285

Description
BUSHING
O-RING (G-105)
CYLINDER
BELLOWS BAND
NUT- Hex m10
BOLT- Hex m10 x 60
BELLOWS- Complete
BOLT- Hex m8 x 20
WASHER- Spring m8
WASHER- Plate m8
BELLOWS BASE
FOOT CYLINDER
BOLT- Hex m8 x 10

PIN- Rod
NUT- Nylon m8
ROD- Piston

O-RING (G-90)
COVER- Cylinder
BOLT- Hex
NUT- Nylon m12
WASHER- Spring m12
SHOE- Ramming
BOLT- Flat hd. m12 x 105
BOLT-m12 x 95
CHECK OIL DECAL

Qty Context Note
3

2
1
2
2
2
1
4
4
2
1
1
1
1
1
1
1
1
1
1
1
3
4
4
1
2
2
1





